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PARTS BOOK

BN, HEERS, 45,

Please confirm the relative applications Ref. No,part No.
when buying the parts.

2. Jetk. GRERERMF

Thread tension & bobbin winder components

4. $H4F. HEREH  Needle bar & hook components

5. FERE MR

Presser bar & tension release components
@

1. M= Arm bed components FE | vNS HE WEBIR Deacription Fg | PNs HE WRHER Deacription Fs MRS HE WRHE R Deacription
- VRILR P 1 101020101 | 1 | A% Arm thread guide left 11101030101 | 1 | #84TSM5.95-28 X 15.5 Screw SM5.95-28 X 15.5 1115010801 | 1 | $HF LBEFLE Cap
2 (101020201 | 2 | #2$TSM4.37-40X6 Screw SM4.37-40X6 2 1101030201 | 1 | HELEZEFTEY Thread take-up pin 2 101040201 | 1 | jH¥57.8X6 Felt
3 (101020301 | 1 | FFRL:E Electronic thread clamp 3101092201 | 1 | %k Oil wick 3 101040301 | 1 | §H4F L#E Needle bar bushing upper
4 |101020401 | 2 |42$TSM5.95-28X7 Screw SM5.95-28 X 7 4101030401 | 1 | HREEZEFF Thread take-up lever 4 |101040401 | 1 | §H4F Needle bar
5 |115090501 | 1 |%kS[HE Presser bar thread guide 5 | 101030501 | 1 | K4 Thread take-up bar 5 101040501 | 1 | $HTEEHBHR Slide block
6 115111601 | 1 | 4¥2HSMA4.37-40 Nut SM4.37-40 61101030601 | 1 | HREFFRHHE Thread take-up bar oil set 6 101040601 | 1 | $HFF S L4248 RE Needle bar guide groove re | wns [ uE WHER Deacription
7 115090701 | 1 | H%$ Arm thread guide right 7 | 115021401 | 1 | #E8X15.5 Washer 7 115024601 | 2 | #2$TSM3.57-40X6 Screw SM3.57-40X6 1 101050101 | 1 | EERE Presser adjushing screw nut
8+ (101020801 | 1 |RE&BAHM Therad tension asm M 8 | 101030801 | 2 | HE&AFR$HMA Needle bearing 8 [101040801 | 1 | $HFTHELH Needle bar thread guide 2 (101050201 | 1 | FELRET Presser spring regulator
8+ (101020802 | 1 |FLkeEAMH Therad tension asm H 9 | 101030901 | 1 | Bk phiF Needle bar crank 9+ 1101040901 | 1 | $tHFTHEM Needle bar bushing lowerM 3 101050301 | 1 | AESHF Presser guide bar
9 101020901 | 1 |ELREEIATIE Tension post socket 10 | 101031001 | 1 | $+H4FiZEFF Needle bar connecting rod 9+ 101040902 | 1 | $HHF THFEH Needle bar bushing lowerH 4 |101050401 | 1 | FEESE Presser adjushing spring
10 [101021001 | 1 | Bk&EH Take-up Spring 11 | 101031101 | 1 | Pkek 4B A HEIZET Screw (left twist) 10 [101041001 | 1 | Z§H4R$TSM3.17-44X4.5 | Screw SM3.17-44X4.5 5 |101050501 | 1 | [E#F Presser bar
11101021101 | 1 | FRLIET Tension post 12 1101031201 | 1 | §H4FZEsEAE Needle bar connection 11 101041101 | 1 | $HFILIR Needle bar thread guide ring 6 [101050601 | 1 | EHFSER Presser bar guide bracket
12 101021201 | 2 | REZiR Thread tension disk presser 13 | 101031301 | 1 | #2$TSM3.57-40X 7 Screw SM3.57-40X7 12+ [ 115024101 | 1 | 1§t (DBX)#14 Needle (DBXI)#14 7 115024801 | 1 | #2$TSM6.35-40%X 8 Screw SM6.35-40%X 8
13 101021301 | 1 | FAZRAR Tension release seat 14 | 101031401 | 1 | PeeeiFAY Thread take-up lever asm 12+ 115024102 | 1 | #l§t (DBXI)#20 Needle (DBXI)#20 8 [115034201 | 1 | FLE4.2X3.3 Rubber plug
14 (101021401 | 1 | FLEE Rotaing spring 15 | 101031501 | 1 | $H4FEEHR Counter weight 13 | 115072501 | 1 | et M Gear and pinion asm 9 |101050901 | 1 | B Oil ring
15 (101021501 | 1 | RE&HIENR Tension disc stopper 16 | 101031601 | 1 | #2$TSM7.14-28 X 16 Screw SM7.14-28X16 14 101041401 | 1 | iR Gear 10 [101051001 | 1 | EHHE Presser bar bushing lower
16 101021601 | 1 | RZBH Tension nut 17 | 101031701 | 2 | #8$TSM6.35-40 X6 Screw SM6.35-40 X6 15 101041501 | 8 | #2$TSM6.35-40X 8 Screw SM6.35-40 X8 11 [115031001 | 1 | #2$TSM3.57-40%10.5 Screw SM3.57-40%10.5
17 101021701 | 1 | RE&ZROEE Rubberring 18 | 101031801 | 1 | #B4TSM7.14-28 X 15.5 Screw SM7.14-28X15.5 16 101041601 | 1 | R4 G Pinion 12+ (101051201 | 1 | FEMIZAHEM Presser foot asm M
18 |101021801 | 1 | REEEIEST Screw 19 | 101031901 | 1 | 7L2E6.8 Rubber Plug 6.8 17 101041701 | 1 | B TArEe Gear 12+ | 115030702 | 1 | FEMIZE{EH Presser foot asm H
19 |101021901 | 1 |HRERET Tension releasing 20 [ 101032001 | 1 | EHETHE Main shaft front bushing 18 [101041801 | 1 | Tl it Pinion 13 |101051301 | 1| HRERER Finger guard
20 |101022001 | 1 | FALLEHSET Tension release supportting pin 21 [ 101032101 | 1 | etk ZRIRFNEE Bobbin winder driving wheel 19 101041901 | 1 | M24 Upright shaft 14 101051401 | 1| FREBIRTALAT A Hand lifter link asm
21 [101022101 | 1 |EZkRLR[AH Thread tension assy 22 | 012060832 | 2 | #B$TM6XS Screw M6X8 20 | 101032401 | 3 | #24TSM5.95-28 X 10 Screw SM5.95-28X 10 15 |101051501 | 1 ﬁEm RIALHF Hank I!fter link
22 (101022201 | 1 |424TSMA4.76-28X6 Screw SM4.76-28X6 23 | 101032301 | 1 | F#chigE Bushing intermediate 21 | 101042101 | 1 | 'Bhh FaE Upright shaft bushing,upper 16 1048050342 | 8 | $HEEIES Snap ring E5
23 |115090301 | 1 | EFE&kHR Thread guide plate 24 101032401 | 1 | #B4TSM5.95-28 X 10 Screw SM5.95-28X 10 22 [101042201 | 1 | BEATHE Upright shaft bushing,lower 17 101051701 | 1 | $EEMEFF L!ft!ng lever link
24 |101010901 | 1 | 42$TSM4.76-28X6 Screw SM4.76-28X6 25 | 115024701 | 1 | i3 Thrust collar 23 115072201 | 1 | HEMRREAIER Bobbing case holder 18 |101051801 | 1 ’%iﬂgﬂﬁ*ﬁ Lifting lever
25 101022501 | 1 |GEZkeR4AM4 Bobbin winder unit 26 | 115024801 | 2 | #24TSM6.35-40X 8 Screw SM6.35-40% 8 24 | 115072601 | 1 | $24TSM4.37-40% 12 Screw SM4.37-40X 12 19 |048040342 | 3 Eﬁmggﬁﬁ Snap Fﬂs Efl
26 (101022601 | 3 |#B§TM5X10 Screw M5X10 27 | 101032701 | 1 | EHHEHHE Main shaft bushing rear 25 101042501 | 1 | THIFHE Bushing rear 201101052001 | 2 H{J’ ) ) Leverlink pin
N ) " 21 [101052101 | 2 | BEIRIRARE (&) Washer
27 |101022701 | 1 |EI%7] Cutter 28 | 115024001 | 1 | FAfijEHEmE 0il seal 26 101042601 | 1 | THii4E Thrust collar 22 |iotos2201 | 1 | HEBILATIRET Hinge screw
28 (101022801 | 2 | 42$TSM3.57-40X6 Screw SM3.57-40X6 29 | 115024201 | 1 | O3k4AH Servo motor 27 | 101042701 | 2 | $2§TSM4.37-40X5 Screw SM4.37-40X5 2 |1otos2301 | 1 | EATEFEE ﬂ!? pie Hinge crew
29 101022901 | 1 | 4REkBEFLAH Bobbin thread tension asm 30 | 012500632 | 2 | #E$TM5X6 Screw M5X6 28 | 115073201 | 1 | THPHE Bushing middle 21 |iotos2a01 | 1 | HERIE H# Lifting lever connecting rod
30 [101023001 | 1 |HMKETEHE Rubberring 31| 018501432 | 3 | #B£2M5X14 Screw M5X14 29 101041901 | 1 'Fﬁi“ Lower shaft 25 101052501 | 1 | BSIEIRFEAT Knee lifter connecting rod
32 | 115020101 | 1 | SEAM4RAGEE LI Film rotating and Encoder asm 30 | 101043001 | 1 'Fiﬂi ATHE Lower shaft front metal 26 |101052601 | 1 | G TRIRAB LTSS Tension release shaft
—=Tons o= poreyn pv—— 33 | 062301012 | 3 | #24TM3X10 Screw M3X10 31 | 115073401 | 1 | ifEf - O!I se'al 27 |101052701 | 1 Kﬁiﬁ@ﬂ’)’ii& (B) Washer
_ . 34 | 101032601 | 1 | F#p Hand wheel asm 32 | 115071901 | 1 | THHBRIE Oil wick 28 | 101052801 | 1 | ¥AZkHisesaf Wire cable asm
1 100020101 | 1 HFA M Machine cover assy 35 | 012501032 | 2 | #E4TM5X10 Screw M5X10 33 115071401 | 1 | THHPRIMUZST Oil seal screw 29 1101052901 | 1 | A&k TR E RIS Tension release return spring
2 101010201 | 1 | EIEREE Face plate gasket 36 | 101033801 | 1 | _Fi#h Main shaft 34 115072301 | 1 | HERRAAH Hook asm 30 |101053001 | 1 | $MEBER Wire holder
3 |101010301 | 1 E’f}i‘ N Face plate arm 37+| 101033901 | 1 | DikEEFHMEM Motor rotor asm,M 35 | 115072401 | 1 | #id> Bobbin 31 [101090101 | 1 | #$TSM4.37-40X6 Screw SM4.37-40X6
4 |101010401 | 2 | TEDARIEATIURFLEE Rubber plug 37+| 101033902 | 1 | DikEEFHEMH Motor rotor asm,H 36 | 115072701 | 1 | #OEHME Bobbin case asm 32 (101053201 | 1 | RAZRBLLLSTHR Wire holder base
5 |062710812 |12 | #2$TSM4.76-28X9 Screw SM4.76-28X9 38+ 101034001 | 1 | Tk FLAMEM Motor Stator asm M 37+ 101043701 | 1 | $HAEESUEELEM Needle bar guide grooreM 33 [101053301 | 2 ﬁ%f{SMﬁBS—Zan Screw SM5.95-28X 12
i 121212:21 1 Eggﬁ fs'::kei'm 38+| 101034002 | 1 | GikEFAMH Motor Stator asm,H 37+ (101043702 | 1 | $HFBHIEAMH Needle bar guide grooreH §§ 1818:553‘5181 1z iggsﬁm?ggmxs \s,\grreewcas?\;ea.g;.lgg;e
8 | 101010801 1 PEIFIrE Thread take-up lever cover 36 (018501432 | 1 | BB$TM5X14 Screw M5X14
9 |101010901 | 1 | #B$TSM4.76-28X6 Screw SM4.76-28X6 37 |101053701 | 1 | FRRZIAFEMIEIH Electromagnetic lifter crank
10 [101011001 | 2 | FLEE12.2 Rubber plug 22 ?;‘:ggg:gf 12 zgy;y 2“6“;; ;V|33X3
11 |115011401 | 2 | FLEES.5 Rubber plug - nap8.
12 101011201 | 1 FLE21 Oil sight winder :? 181822?81 1 zﬁgiﬁﬁ 9 :Lebs;:rrf:)i:tshaft bush
13 jrotonaor | 1| FLE20 Rubber plug 42 (101054201 | 1 | EBNAEMI O Press foot Ig’ter cam asm
14 [101011401 | 1 LEN Rubber plug . ]
Dipme 43 (101054301 | 1 | HEFEMIENR Connecting rod cam
15 101011501 | 1 OirER Motor cover 44 1101054401 | 1 | REMIRF Hand lifter
16 |101011701 | 3 wg%’r M5X35 Screw M5X35 45 101054501 | 1 | #2§TSM3.57-40X9.5 Screw SM3.57-40%9.5
17 [101011801 | 1 A Slide plate components 46 101054601 | 1 | FEE37 Washer 3.7
18 [101011901 | 1 HER Slide plate 47 1101054701 | 1 | {RIERI O A HH Presser lifter cam shaft
19 101012001 | 1 R E Bed slide spring 48 081004070 | 1 | OEL[E7.2X1.8 Rubber ring
20 |101012101 | 2 | IEAREEIRET Screw 49 | 115033001 | 2 | HEFERIEFFEE Press foot lifter pin
21+ (115023401 | 1 | $HEM Needle plate M 50 | 018400632 | 1 | #B$TM4X6 Screw M4X6
21+ 115023402 | 1 £HRH Needle plate H 51 062710812 | 6 | #2$TSM4.76-28 X9 Screw SM4.76-28 X9
22 |115023501 | 2 12$TSM4.37-40X6 Screw SM4.37-40X6 52 101055301 | 1 | ¥EEMIZER Presser foot lifter connecting rod
23 [101012401 | 4 | JEHLZAE Bed screw stud 53 |115082701 | 1 | fAEEMMESL Presser foot lifter plug
24 | 028060246 | 4 | pEEHEE Spring washer6 54 101055501 | 1 | YAEMIFELAELERAT ISR Mounting plate F
25 [101012601 | 2 | RE{I#E Ruler plate 85 |101055601 | 1| AEMIEHRELR Mounting plate B
26 101012701 | 1 BEiT B Thread guide ring 56 115033901 | 1 | fAFEMIARESK Lifting foot electromagnet
27 |101012801 | 1 L Brand 57 115032401 | 1 | HAIERIFELERIME Presser foot lifting electromagnet
2 | 101012901 | 1 Y Model plate 58 101055901 | 2 | #2$TSM4.76-28X11 Screw SM4.76-28X11
P . 59 101056001 | 2 | #R$TSM4.76-28X12 Screw SM4.76-28X12
29 115012501 | 4| EUSHEHIET Rivet 60 |115050501 | 1 | RAHLE Cable ties
30 [115012301 | 1 ) Serial number 61 (101056201 | 1 | FAZRZZEHRAN Thread loose support plate assy
31 |101013201 | 2 | #B$TSMA4.37-40X5.5 Screw SM4.37-40X5.5 62 |101056301 | 1 | FE#[E6.35 Washer6.35
32 (101013301 | 1 7L28.8 Plug8.8 63 101056401 | 1 | FEERBSTA M Presser spring regulator assy




6. Feed mechanism components 7. Feed adjusting mechanism components 8. Automatic thread trimmer components 9. Oil lubrication components 11 Control components
Deacription Deacription Deacription Deacription Deacription
1+ 101060101 | 1 M Connecting rod asm M 1+ 1101070101 | 1 M Feedrod M 11115110101 | 1 Thread shear cam 11101090101 | 1 SM3.57-44x 4.5 Screw SM3.57-44X4.5 1101110101 | 1 Control box asm
1+ 1101060102 | 1 H Connecting rod asm H 1+ |101070102| 1 H Feed rod H 21014771032 2 SM6.35-40x 8 Screw SM6.35-40X 8 2 |101090201 | 1 Arm oil shield 2 101110201 | 1 Plug port
2 |101060201 | 1 Rocker shaft connecting rob 2 |o4s0s0342| 2 ES5 Snap ring E5 i :1:”2‘3’21 2 54 ‘;‘I’:::i'm 3 101090301 | 1 Oil felt 3 [101110301 | 3 SM4.76-28x 17 Screw SM4.76-28X17
3 (101060301 | 1 Feed dog driving connecting rob 3 [101070301| 1 Feed regulator pin s 115110401 | 1 SM3.57 ScrewSM3.57 4 1101090401 | 1 Holder 4 062401216 | 2 Mi4x 12 Screw M4X12
4 (101060401 | 1 Feeding eccentric wheel 4 1101062401 | 2 SM3.57-40x 6 Screw SM3.57-40X 6 6 115110501 | 1 Protect needle patch 5 /101010901 | 1 SM4.76-28x 6 Screw SM4.76-28 X6 5 101110501 | 1 Display screen
5 |048200142 | 1 C20 Retaining ring 5+ |101070501 | 1 M Feed regulator M 7 |101080701 | 1 SM3.57-40x 5 Screw SM3.57-40X 5 6 |101090601 | 1 Oil felt presser 6 |062301012| 2 M3x 8 Screw M3X8
6 (101060601 | 2 SM6.35-40% 11 Screw SM6.35-40% 11 5+ (101070502 | 1 H Feed regulator H 8 115111101 2 SM4.37-40x 12 Screw SM4.37-40X 12 7 1101090701 | 1 Oil thread board asm. -
7 [101060701 | 1 Feeding eccentric wheel cover 6 |101070601| 1 Feed regulator brushing 9 |115116001 | 1 Screw 8 |115031001 | 2 SM3.57-40x 10.5 Screw SM3.57-40X10.5 12. 3Accessorle Do
8 101042001 2 SM3.57-40x 6 Screw SM3.57-40X6 7 1012501032| 2 M5X10 Screw M5X10 10 [101081001 | 1 Partiality shank asm 9 1101090901 1 Oil sight window 19‘%%
9 1101060901 | 1 Feeding eccentric rod pin 8 (101070801 | 1 Feed regulator shaft 11 (101081101 | 2 Washer 10 {101091001 | 1 0 Rubber ring i ; Q]b
10 |101022801 3 SM3.57-40% 6 Screw SM3.57-40X 6 9 [101070901| 1 Feed regulator screw 12 (101081201 | 2 SM4.37 Hinge screw SM4.37 11 101091101 1 Pump unit I»— —)—\I
11 |101061101 | 1 Hinge screw 10 101071001 | 1 Spring 13 |101081301 | 1 Movable knife holder 12 (028050246 | 1 5 Spring washer5 [P é}
12+ |101061201 | 1 M Feed adjust link assy M 11 |115045501| 1 Feed adjust pin 1‘5‘ :?;??1‘3‘81 ! SMa37 g’l?;’:,b';M';";f; 13 115072601 | 1 SM4.37-40x 12 | Screw SM4.37-40X 12
12+ (101061202 | 1 H Feed adjust link assy H 12+ (101071201 | 1 M Feed dialM 16 101081601 | 1 : Thread trin;mer connecting rod 14 1028060246 | 2 6 Spring washer 6
13 |101061301 | 1 Adjusting link fulcrum shaft,R 12+ |101071202| 1 H Feed dialH 17 lotos1701 | 1 Thread trimmer lever 15 (101074701 | 1 SM5.95-28x 12 Screw SM5.95-28 %12 . S—
14 101032401 | 2 SM5.95-28x 10 Screw SM5.95-28X 10 13 |115047301| 1 Feed dial spring 18 115111601 | 1 SM4.37-40 Nut SM4.37-40 161101091601 | 1 Oil pump support o
15 |101061501 | 1 Adjusting link fulcrum shaft,L 14 115048801 | 1 Standard disk locking lever 19 101081901 | 1 SM4.76-32x 14 Screw SM4.76-32X 14 17 101091701 | 1 Rubber joint h
16 101061601 | 2 Connecting link short pin 15 [101071501| 1 SM4.76-28x 18 Screw SM4.76-28X 18 20 |115111801 | 1 Motorial positiong black 18 1101091801 | 1 Main shaft oil tube =
17 101061701 | 2 Connecting link long pin 16 115040701 2 |0 9.2X2.7 Rubber ring 21 115112001 | 1 Motorial positiong return spring 19 1101091901 | 1 Hook driving shaft oil tube
18 [101061801 | 2 Walking foot short pin 17 (101071701 | 1 Feed reverse arm asm 22 115112301 | 1 Thread shear cam rock arm assy 20 (101092001 | 1 Adjusting spring - E»u I
19 115047001 | 2 SMB3.57-44x 6.5 Screw SM3.57-44X6.5 18 [101071801| 1 SM4.76-28x 18 Screw SM4.76-28 X 18 23 |101032401 | 1 SMS5.95-28x 10 Screw SM5.95-28 10 21 (101092101 | 1 Oil adjusting screw ; \ 1
20+ 115046901 | 1 M Feed dog M 19 101071901 | 1 Feed reverse spring ;‘5‘ 1:}?;;2;81 1 ;’]a"kdsi‘?ft ;'-:hc'zg‘ evershaft 22 101092201 | 3 Wick Y 3 L
20+ |115046902 | 1 H Feed dog H 20 |101072001| 1 Adjusting link spring 2 1101089601 | 1 Thfr:d t’r'i"r:]mer o 23 (115050501 | 1 Cable ties \L%
21 (101062101 | 1 Feed bar assy 21 [101072101| 1 Adjusting link guide spring 27 l101031701 | 1 SM6.35-40x 6 Screw SM6.35-40X 6 24 (101092501 | 1 Tubing clamp ! _
22 (101062201 | 1 Feed bar shaft 22 101072201 | 2 SM4.37-40x 5 Screw SM4.37-40X5 28 115113001 | 1 Spring 25 (101010901 | 1 SM4.76-28X6 Screw SM4.76-28X6
23 (101062301 | 1 Feed bar 23 [101072301| 1 Feed spring hood 29 115112801 | 1 Collar 26 101054601 | 1 3.7 Washer3.7
24 101062401 | 1 SM3.57-40X6 Screw SM3.57-40X6 24 101072401 | 1 Feed reverse shaft 30 101083001 | 1 Thread trimmer cam lever shaft
25 1101062501 | 1 Feed holder 25 [115045001| 1 [0  7.3X1.6 Rubber ring 31 |048060342 | 1 E6 E-ring 6
26 1101062601 ) 1 SM4.37-40x 7 Screw SM4.37-40X7 26 101072601 | 1 Feed lever metal 32 (115113201 | 1 8 Washer 8
271101062701 | 1 SM4.76-28x 12 Screw SM4.76-28 X 12 27 [101020401| 2 SM5.95-28x 7 Screw SM5.95-28X7 33 | 115113101 | 1 Cushion mat |
28 1101062801 1 Feed rocker shaft 28 [101072801| 1 Recerse feed lever stopper 34 1101083401 | 1 Solenoid plug g
291101062901 | 2 Thrust collar 29 [101072901| 1 M5x 18 Screw M5X 18 35101083501 1 Screw
30 101063001 | 4 SM6.35-40X4 Screw SM6.35-40X4 30 |101073001| 1 Reverse feed control lever gg :gl ggg(;g} 1 5 ;ﬁ:::: \fvasher
2; :)Z;?jzig; i o1 Feed rocker shaft crank 81 |101073101 ) 2 SM6.35-28x 13.5 Screw SM6.35-28X13.5 38 [101083801 | 1 Thread trimmer solenoid base
Retaining ring 32 [101073201| 1 Reverse feed connecting link 39 1101074701 | 1 SM5.95-28% 12 Screw SM5.95-28 %12
33 1101063301 | 1 Feed rocker shaft crank 33 |048090342| 1 E9 Snag. ring E9 40 101075101 1 6 Washer 6
34 1101063401 ) 1 Walking foot middle pin 34 1101073401 | 1 feed reverse arm asm 41 (101084101 | 1 Spring
35 1101063501 | 2 SM4.76-28x 15.5 | Screw SM4.76-28X15.5 35 [101073501| 1 SM6.35-28 Nut SM6.35-28 42 (101084201 | 1 Thread loose seat
36 |101063601 | 1 Rear crank asm 36 [101073601| 1 SM4.37-40 Nut SM4.37-40 43 101084301 | 1 SM6.35-28 Hinge Screw SM6.35-28
37 |101063701 | 1 SM7.14-28 Nut SM7.14-28 37 |101073701| 1 Quick reverse solenoid assy 44 1101084401 | 1 Magnetic plug
38 1101063801 1 Feed driving shaft 38 |101073801| 1 SM4.37-40x 8.5 Screw SM4.37-40X8.5 . , . Deacription Deacription
39 |101063901 | 1 Driving shaft crank 39 [101073901| 1 Reverse feed connecting link 10. Qil reservoir & knee lifter components 1 (101100101 | 1 Oil reservoir asm 1 115150101 | 3 Bobbin
40 |101064001 | 1 SM4.37-40x 12 Screw SM4.37-40% 12 40 |048120342| 1 E12 Snap ring E12 2 101100201 | 1 Oil reservoir 2 115024101 | 4 DBX1-(#14) Needle (DBX1) #14
411101064101 | 1 Comecting link asm 41 |101074101| 1 16 Plunger washer 16 3 101100301 | 1 Oil reservoir gasket 3 [115150301 | 1 Rubber hinge asm
42 (101074201 1 Rubber plunger 4 1101100401 1 SM7.94-24x 7 Screw SM7.94-24X7 4 1115150401 | 2 Head hinge
43 |101074301| 1 Plunger spring 5 101100501 1 Seal ring 5 115150501 | 2 Rubber cushion
44 1101074401 | 1 Reverse feed magnet asm 6 (101100601 | 1 Knee press cross shaft 6 (101120601 | 2 Head cushion
45 (048040342 | 2 E4 Snap ring E4 7 (101100701 | 1 Connecting rod vertical 7 115050701 | 4 Nail
46 101074601 | 1 Plunger arm pin 8 101100801 1 Spring 8 101120801 | 2 Head cushion
47 101074701| 2 SM5.95-28x 12 Screw SM5.95-28X12 9 (101100901 | 1 10 E-ring 10 9 115152001 | 1 Connecting rod asm
48 028060246 | 1 6 Spring washer6 10 |115060201 1 Bracket 10 | 115151901 | 1 Oil reserivir
49 101074901 | 1 Reverse sewing switch 11 |115060301 1 M6X15 Screw M6X15 11 [101121301 | 1 Head cover
50 [101010901| 2 SM4.76-28x% 6 Screw SM4.76-28 X6 12 115060401 | 1 M6X24 Screw M6X24 12 115151401 | 1 2DR Cotton stand assy,2DR
51 |101075101| 2 6 Washer6 13 (101101301 | 2 M6 Nut M6 13101121301 | 1 Instruction book
52 (101075201 | 1 E5 Snap ringE5 14 101101401 | 1 M6X30 Screw M6X30 141101121401 | 1 Instruction book
15 (101101501 1 Screw 15 (115151601 | 1 Plastic cover
16 115060101 1 Knee pad plate asm 16 (115151701 | 1 Screw dirver
17 115060901 | 1 Knee pad rubber blanket 17 115151801 | 1 Screw dirver
18 |101101801 | 1 Knee pad plate support 18 101121801 | 1 Head rest
19 115060801 1 M6X12 Screw M6X12 19 (101121901 | 1 Inner Box
20 |115060601 1 Knee pad plate 20 115151201 1 Magnet
21 115060701 | 1 Knee pad plate support 21 115150701 | 4 Spike
22 |115060501 | 1 Knee pad upright shaft 22 | 115160601 | 1 9X19 Self sealing bag 9X19
23 |101102301 | 1 Knee press lifter rod 23 |115160701 | 1 7X10 Self sealing bag 7X10
24 (101102601 1 M6X25 Screw M6X25 24 115160801 | 1 14X20 Self sealing bag 14X20
25 115050501 | 3 3X100 Cable ties 3X100




